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RHER CFED :
N #‘H’;gﬁ I PORCELAIN TILE Nonﬁn):l}}iz N) 1200mmx*600mm
b (MATT SURFACE) ‘
RERE AT TR ) Ny
h 11.0mm
Nature of the surface Glazed (GL) Work size (Sw) 1200mm*600mm m
= P
. BIad, BHAE RS8R i kadabaial
Grou Group B I a, rectified tiles Description of Samples The samples are sound, fntact
p P ’ and fit for test.
RE&RE [SEZ0] KRR 30R
Mark of samples ALMERA Quantity of samples 30 Pieces
IFRE#LTRREX
HEASE H DI B 1518
ROOM 1502-1508.SUITE 1,WEST
BILTE I RERERRAR AREA OF GREEN ISLAND PLAZA,
??Elﬁ{ﬁt FOSHAN ELEMENT Adfﬁ%gﬂﬁ}c:ant NO.129JIHUA WESTERN ROAD,
Sppacan CERAMICS CO.,LTD PP NANZHUANG TOWN,CHANCHENG
DISTRICT,FOSHAN CITY,
GUANGDONG PROVINCE,
P.R.CHINA
§ﬁ$‘&%ﬁ. 86-13929950933 éﬁﬁ&'f?ﬁ -
Telephone of applicant Fax of applicant
ERRE RICHR B R, BREAY 281062021
Source of Samples Samples selected by applicant Received on -
REKE ISO 13006:2018 Ceramic tiles — Definitions, classification, characteristics and marking
Test Standard Annex G Dry-pressed ceramic tiles with low water absorption E, < 0,5 % Group B 1 a
R BERSRR FIRRIT H AR RFFE 1S0 13006:2018 #R MR G KIHE.

Conclusion of Test

The results conform to the requirement of Annex G of standard 1SO 13006:2018 with respect to the test

items.

R RfrHE
Stamp of Test Unit

Huhk: JUARAE L TR X R — R
A (B &3O+

Address : 2/F, Building 18, Lanshi
International Metal Exchange Center,

&ﬁfﬁl&ﬁﬁf Kuiqiyi Road, Chancheng District,
”JZ;: es Foshan, Guangdong, China (528000)

% (Tel): 86-757-83960558
86-757-83827991

5 (Fax): 86-757-83827971

BEA (E-mail): fsiqtc@163.com

Vak ;!

Notes

1 ﬁiﬂEﬂ‘»Ff R sw.m,mae, R REERAE B AR $5 T SR D0 R £ R R R TR S SR AER X 5%

All  inspections~—are-

“Carried  out

conscientiously to the

best of our Knowledge and ability.

This report does not in any respect absolve the other related parties from his contractual and legal obligations.
2. REALHHBEFE, FEMIERARSE:

This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.

3. ARENRARAFRMGR.

The results in this report apply to the samples only.
4. ARGHFRMERABANBEAM ATAY, CREFAFIHLME.

The product information are declared by applicant, and laboratory is not responsible for the authenticity.

Tested by l;ﬁ zl!ﬂ% Inspected by \(/3( \:\é)') Approved by
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FFLAAL Y]

Remark of applicant

PRRFIER: REF CFED
Product family: PORCELAIN TILE (MATT SURFACE)

RERFETNM
Nature of the surface:Glazed (GL)

P2 825 Group:B I a
4 ¥ R~} Nominal size (N): 1200mmx600mm

ZERFFEANAHEAES Items in the family:

B33 ALMERA, &K PIETRA GREY, 831 K#EH CLASSICAL CALACATTA, £33 CARRARA,
FIO¥ZA ROMAN TRAVERTINO, KEiE STONE MIX, FBHEF K CREMA MARFIL, L#7#£ BLUE AND
WHITE, E§&A VEIN STONE

gﬁﬂﬁf@@?‘ﬁ@%m%$\ . EHKNAE. RAMRITEURRERIER —BK, KAETHR
All items in the family are same in water absorption, dimensions and thickness, material, method of manufacture
and natural of surface except for the design of appearance.

FRRA
Photo of Samples
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1SO 13006:2018 Ceramic tiles — Definitions, classification, characteristics and marking
&X 3.0 BRI ER RRER Hisg
Clause Properties Test Method Requirements Results Verdicts
RF Rk
(45 G | Dimensions and surface quality
XG1 | KE
Annex | Length +0.3% -0.02%~0.01% P
G fhEE R B R ST TAER M
o 1SO10545-2:201 N>1
Table | RV 8 Sem
G1 The deviation.of the average size for each +1.0mm -0.2mm~-0.1mm P
tile (2 sides) from the work size
EE
Width +0.3% +0.01%~+0.03% P
s s CE R RS T T <+ (1
SREMFHRTHNT TAERSM | 1501054522018 | N215em
ﬁ.]ft“i
The deviation.of the average size for cach +1.0mm +0.1mm~+0.2mm P
tile (2 sides) from the work size
EE
Thickness +5% -0.8%~-0.1% P
FHEREA PN TFITERY | o
i -an 2
WS VR 1S010545-2:2018 N>15cm
The deviation of the average thickness of +0.5mm -0.1mm~0 P
each tile from the work size thickness
BWEE
Straightness of sides
X F TR K fe v 2
The maximum deviation from straightness related to the corresponding work sizes
+0.3% -0.01%-~0 p
Eﬁh 1SO10545-2:2018 N=15cm
g +0.8mm -0.1mm-~0 P
+0.3% 0~+0.02% p
{%i%h 1SO10545-2:2018 N>15cm
+0.8mm 0~+0.Imm p
HAK
Rectangularity
AT TAERSH I e fe i ke
The maximum deviation from Rectangularity related to the corresponding work sizes
+0.3% -0.02%%~-0.01% p
Fﬁth 1SO10545-2:2018 N>15¢m
eng +1.5mm -0.3mm~-0.1mm P
+0.3% +0.02%~+0.03% p
ﬁfh 1SO10545-2:2018 N=15cm
i £1.5mm +0.lmm~+0.2mm P
REFRBL: WA TV
Surface flatness: The maximum deviation from flatness
z,lg;ﬂ’-];'l“ TAERAS ALY *f 2RI +0.4% +0.02%~+0.03% P
s 1801054522018 | Nz1Sem
a) centre c_urvaturc. rclalfd to diagonal +1.8mm +0.3mm~+0.4mm p
calculated from the work size;

FSIQTC-T 2(1)/A
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1SO 13006:2018 Ceramic tiles — Definitions, classification, characteristics and marking

X i R ¥E BR nBRER HisE
Clause Propertics Test Method Requirements Results Verdicts
b)R Tt T4 R ST 7Y
b) edge curvature, related to the corresponding work sizes:
{2 G
ij\}E " B £04% | +0.03%+0.04% P
s 1S010545-2:2018 | Nx15cm
‘ n(;‘\ length +1.8mm +0.4mm~+0.5mm P
Table X £04% | +0.03%+0.05% P
s - 1S010545-2:22018 | Nz15cm
- +1.8mm +0.2mm~~+0.3mm P
C;Z%&%If?ﬁ.ﬁlfﬁ%ﬁfﬁ&ﬂq@ +0.4% -0.03%~-0.02% P
- wroaec. related to diseonal caleulated | 1501054522018 | Nz1Sem
¢) warpage, rea.e o diagonal calculate +1.8mm 0.4mm—0.3mm p
from the work size.
AT 95%MEE R EEKX
AR B R B
EERE A minimum of 95% of the
1SO10545-2:2 100% P
Surface quality S 038 tiles shall be free from °
visible defects inspected
vertically at 1.0m.

YiEEE
Physical properties
gi ¥ Ev<0.5% 0.08% P
I IT 3L
s . 1SO 10545-3:2018

ater absorption AT 0.6% — s

ss fracti 0. ~0.09%
Percent mass fraction Individual maximum 0.6% ° °
B HEBUN
) -4 = 303 P

Breaking strength, in N 1SO 10545-4:2019 1300 3039 I
BB BR/(N/mm?) V=35 ;
Modulus of rupture, in N/mm? Minimum 33 - N/A
ASENM A A 525> 3000N (IBIEELE | 1SO 10545-4:2019 DY
Not applicable to tiles with breaking AN =32 - NIA
strength > 3000N Individual minimum 32
T 1025 i % 25000 44
Abrasion resistance ) Report abrasion class Class 4 _
J1F i 11 A5 i ) 2 ok fied 1% 1 1SO 10545-7:1996 i
Resistance to surface abrasion of glazed 4 T S 4% B 6000 o

tiles intended for use on floors Report cycles passed

PraZe e, A

{ Kl I 10 oF 3 e
POMBAE: 1Tk , 1SO 10545-11:1994 BTN ALK R P
Crazing resistance: glazed tiles Required G
Fully resistance
FSIQTC-T 2(1)/A
EI'IEI
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1SO 13006:2018 Ceramic tiles — Definitions, classification, characteristics and marking
X ek Ry PR RBRHR HsE
Clause Propertics Test Method Requirements Results Verdicts
MG | e
* Gl Chemical properties
Annex TR
G Resistance to staining
- 4z CER S -3¢ g
Table | a)i$d ’ﬁ"flf R - 1SO 10545-14:2015 .T{L‘E:f 3% _5 t% p
Gl a) Green staining agent in light oil Minimum Class 3 Class 5
by F M BTG RY M™METF 3 & 54%
45-14:2 .. p
b) Red staining agent in light oil R i Minimum Class 3 Class 5
¢) 13g/L BRI " METF 3 4 54
¢) lodine. 13g/L solution in alcohol 5010545142015 Minimum Class 3 Class 5 d
d) BRI MEF3I A 5]
-14: P
d) Olive oil ISONOSASRI4Z015 Minimum Class 3 Class 5
BLAZRRE
Resistance to chemicals
T 72 b 22 R0 A vk it 25 28
Resistance 1o household chemicals and swimming pool salts
a) FEHZERN: SILEHE®, 100gL FMEF B
a) Household chemicals: Ammonium |[ISO 10545-13:2016 . A P
. Minimum B
chloride. 100g/L
b) ik E 3 R, 20mg/L FIEF B
b) Swimming pool salts: Sodium |ISO 10545-13:2016 Mini B A P
hvpochlorite solution, 20me/L fnimuam
W 7% BE R A B
Resistance to low concentrations of acids and alkalis
1k N B I A
) SPeE IR B G) 1SO 10545-13:2016 ﬁum?ﬂrjf%m& LA
a) Hydrochloric acid solution, 3% (v/v) o _— act.urcr .to oS “
classification
A R e i) 38t R INE 75 W A5 B
b) FriZEEEAL 100g/L ' /
b) Citric acid solution, 100g/1. I1SO 10545-13:2016 Manufau}nurcr to state LA = W
classification A\
G| i N7 ) AR R
c) AFLHEA, 30g/L S0 o fh"huidf L).“}J ‘M A >
¢) Potassium hydroxide, 30g/1. S0 10545-13:2016 l\lanuiaul.\{rnr Fu state i ==
classification
fird i€ A< 1 AN 8,
Resistance o high concentrations of acids and alkalis
a) 18%ERE I di(v/v) 'S FENEGE N
| -13:2 ——
a) Hydrochloric acid solution, 18% (v/v) 150 10343-13:2016 Test method d\'dilablc ELA
b) 5 YL Hi(v/v) (AR SEREGES
. 1SO 10545-13:2016 ,. -
b) Lactic acid. 5 % (v/v) lest method available AR
c) AL, 100g/1L . SRR S SELE
1SO 10545-13:2016 —
¢) Potassium hydroxide, 100g/L. Test method available i

5 U] Possible test case verdicts

1. P(ass) : 17
2. F(ail): Afr

¥ Test item does meet the requirement.

3. — A4 H5E Verdict was not carried out.
4. N/A = A1 Test case does not apply to the test item.

¥ Test item does not meet the requirement.

TEE EEF

445 4 End of Test Report

FSIQTC-T 2(1)A




